Development of CFRP Class A Body Panels and Structural Components for Automotive Applications


Appendix 5.13 – ITC Test Results 

Batch 8

	Sample No.
	Compressive Strength (MPa)
	Thickness (mm)
	Width (mm)
	Maximum Force (N)
	Comments

	1
	1047.556
	1.9
	12.53
	24939.16
	Through thickness shear

	2
	946.9056
	1.92
	12.59
	22889.36
	In Plane Shear

	3
	828.2996
	1.82
	12.66
	19085.02
	In plane shear

	4
	1117.413
	1.89
	12.57
	26546.72
	End failure

	5
	1070.193
	1.97
	12.5
	26353.49
	End failure/Delamination

	6
	768.8618
	1.9
	12.49
	18245.86
	In plane/through thickness

	7
	1011.673
	1.98
	12.45
	24938.74
	Complex

	8
	735.7679
	1.99
	12.58
	18419.36
	Complex

	9
	886.0823
	1.96
	12.42
	21570.08
	In plane shear

	10
	868.2291
	1.97
	12.52
	21414.35
	Complex

	11
	875.0878
	1.95
	12.54
	21398.52
	In plane/through thickness

	12
	888.3908
	1.92
	12.56
	21423.72
	In plane shear


	Sample No.

N=10
	Compressive Strength

(MPa)

	Mean
	920.37

	Standard Deviation
	120.21

	Variance
	13.1


Batch 12

	Sample No.
	Compressive Strength (MPa)
	Thickness (mm)
	Width (mm)
	Maximum Force (N)
	Comments

	1
	1004.58
	1.87
	12.51
	23500.83
	In plane shear

	2
	1092.669
	1.92
	12.51
	26245.05
	Complex

	3
	1194.16
	1.92
	12.42
	28476.42
	End failure

	4
	720.1699
	1.94
	12.53
	17506.04
	In plane shear

	5
	908.2221
	1.98
	12.47
	22424.55
	In plane shear

	6
	985.1259
	2.01
	12.5
	24751.29
	In plane shear

	7
	937.5573
	2.0
	12.5
	23438.93
	End failure

	8
	673.0018
	2.02
	12.52
	17020.48
	In plane shear

	9
	1141.791
	1.99
	12.56
	28538.37
	In plane shear/Brittle

	10
	710.1571
	1.99
	12.49
	17651.03
	In plane shear

	11
	1126.585
	2.03
	12.54
	28678.58
	End failure

	12
	1025.703
	2.03
	12.51
	26048.03
	End failure


	Sample No.

N=10
	Compressive Strength

(MPa)

	Mean
	959.97

	Standard Deviation
	177.27

	Variance
	18.5
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